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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE40 Full CH110 5550MHz - L 

4 CSE Fundamental 

Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE40 Partial 484 (Band Edge) 
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ANT 802.11ax HE40 Partial 484/65 CH102 5510MHz - L 

4 CSE Fundamental 

Peak 
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Peak 

 

Left blank 

  



 

 TEL : 886-3-327-0868 Page Number : C1-109 of 157  

FAX : 886-3-327-0855    

    

    

 

 

 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH110 5550MHz - L 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH134 5670MHz - L 
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Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE80 Full (Band Edge) 
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ANT 802.11ax HE80 Full CH106 5530MHz - L 

4 CSE Fundamental 

Peak 
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WIFI 802.11ax HE80 Partial 966 (Band Edge) 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE80 Partial 966/67 CH106 5530MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE80 Partial 966/67 CH106 5530MHz - R 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE80 Partial 966/67 CH122 5610MHz - L 

4 CSE Fundamental 

Peak 
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WIFI 802.11ax HE160 Full (Band Edge) 
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ANT 802.11ax HE160 Full CH114 5570MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE160 Partial 1992 (Band Edge) 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - R 

4 CSE Fundamental 

Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11a (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11a  

4 CH100 5500MHz CH116 5580MHz 

Peak 

Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE20 Full (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Full  

4 CH100 5500MHz CH116 5580MHz 

Peak 

Avg. 
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WIFI UNII 2C 5470~5725MHz Harmonic 
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Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE20 Partial 26 (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Partial 26 

4 Partial 26/0 CH100 5500MHz Partial 26/4 CH116 5580MHz 

Peak 

Avg. 
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WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Partial 26 
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Peak 

Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE40 Full (Harmonic) 
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ANT 802.11ax HE40 Full  

4 CH102 5510MHz CH110 5550MHz 

Peak 

Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE80 Full (Harmonic) 
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ANT 802.11ax HE80 Full  

4 CH106 5530MHz CH122 5610MHz 

Peak 

Avg. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE160 Full (Harmonic) 
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4 CH114 5570MHz  

Peak 

Avg. 
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UNII 2C – Straddle Channel 

WIFI 802.11a (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11a CH144 5720MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  
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Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Full CH144 5720MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Full CH144 5720MHz - R 

4 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Partial 26 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R 

4 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Full CH142 5710MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Partial 484 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - R 

4 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax H80 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Full CH138 5690MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE80 Partial 996 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - L 

4 CSE Fundamental 

Peak 

  

Avg. 
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Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11a (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11a  

4 CH144 5720MHz  

Peak 

Avg. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Full (Harmonic) 
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ANT 802.11ax HE20 Full 
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Peak 

Avg. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Partial 26 (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE20 Partial 26 

4 Partial 26/8 CH144 5720MHz  

Peak 

Avg. 

 

Left blank 



 

 TEL : 886-3-327-0868 Page Number : C1-152 of 157  

FAX : 886-3-327-0855    

    

    

 

 

 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Full (Harmonic) 
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Peak 

Avg. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Partial 484 (Harmonic) 
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Peak 

Avg. 
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Avg. 
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WIFI 802.11ax HE80 Partial 996 (Harmonic) 
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Avg. 
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Emission above 25GHz 

5GHz 802.11ax HE40 Full (SHF) 

WIFI 5GHz WIFI 

ANT 802.11ax HE40 Full 

4 CSE  

Peak 

Avg. 
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Emission below 1GHz 
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UNII 1 - 5150~5250MHz 

WIFI 802.11a (Band Edge) 

WIFI UNII 1 5150~5250MHz Band Edge  

ANT 802.11a CH36 5180MHz 

5 CSE Fundamental 

Peak 

  

Avg. 
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ANT 802.11a CH44 5220MHz - L 
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Peak 

  

Avg. 
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5 CSE Fundamental 

Peak 

 

Left blank 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE80 Partial 966/67 CH122 5610MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 

  



 

 TEL : 886-3-327-0868 Page Number : C2-119 of 156  

FAX : 886-3-327-0855    

    

    

 

 

 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE80 Partial 966/67 CH122 5610MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE160 Full (Band Edge) 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE160 Full CH114 5570MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE160 Full CH114 5570MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE160 Partial 1992 (Band Edge) 

WIFI UNII 2C 5470~5725MHz Band Edge  

ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 
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ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C - 5470~5725MHz 

WIFI 802.11a (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11a  

5 CH100 5500MHz CH116 5580MHz 

Peak 

Avg. 

  

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11a  

5 CH140 5700MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH140 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE20 Full (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Full  

5 CH100 5500MHz CH116 5580MHz 

Peak 

Avg. 

  

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Full 

5 CH140 5700MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH140 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 



 

 TEL : 886-3-327-0868 Page Number : C2-128 of 156  

FAX : 886-3-327-0855    

    

    

 

 

 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE20 Partial 26 (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Partial 26 

5 Partial 26/0 CH100 5500MHz Partial 26/4 CH116 5580MHz 

Peak 

Avg. 

  

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE20 Partial 26 

5 Partial 26/8 CH140 5700MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH140 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE40 Full (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE40 Full  

5 CH102 5510MHz CH110 5550MHz 

Peak 

Avg. 

  

Remark: The unwanted emission of CH102 and CH110 was verified and passed by radiated 

measurement, please refer appendix G1 & G2. 
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WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE40 Full 

5 CH134 5670MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH134 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE80 Full (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE80 Full  

5 CH106 5530MHz CH122 5610MHz 

Peak 

Avg. 

  

Remark: The unwanted emission of CH122 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE160 Full (Harmonic) 

WIFI UNII 2C 5470~5725MHz Harmonic 

ANT 802.11ax HE160 Full  

5 CH114 5570MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH114 was verified and passed by radiated measurement, 

please refer appendix G1 & G2.  
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UNII 2C - Straddle Channel 

WIFI 802.11a (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11a CH144 5720MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11a CH144 5720MHz - R 

5 CSE Fundamental 

Peak 

 

Left blank 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Full CH144 5720MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Full CH144 5720MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Partial 26 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Full CH142 5710MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Full CH142 5710MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Partial 484 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax H80 Full (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Full CH138 5690MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 

  



 

 TEL : 886-3-327-0868 Page Number : C2-145 of 156  

FAX : 886-3-327-0855    

    

    

 

 

 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Full CH138 5690MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE80 Partial 996 (Band Edge) 

WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - L 

5 CSE Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI UNII 2C Straddle Channel Band Edge  

ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - R 

5 CSE Fundamental 

Peak 
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UNII 2C – Straddle Channel 

WIFI 802.11a (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11a  

5 CH144 5720MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Full (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE20 Full 

5 CH144 5720MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE20 Partial 26 (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE20 Partial 26 

5 Partial 26/8 CH144 5720MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Full (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE40 Full 

5 CH142 5710MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE40 Partial 484 (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE40 Partial 484 

5 Partial 484/65 CH142 5710MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE80 Full (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE80 Full 

5 CH138 5690MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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UNII 2C – Straddle Channel 

WIFI 802.11ax HE80 Partial 996 (Harmonic) 

WIFI UNII 2C Straddle Channel Harmonic 

ANT 802.11ax HE80 Partial 996 

5 Partial 996/67 CH138 5690MHz  

Peak 

Avg. 

 

Left blank 

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement, 

please refer appendix G1 & G2. 
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Emission above 25GHz 

5GHz 802.11ax HE40 Full (SHF) 

WIFI 5GHz WIFI 

ANT 802.11ax HE40 Full 

5 CSE - 

Peak 

Avg. 
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Emission below 1GHz 

5GHz WIFI 802.11ax HE40 Full (LF) 

WIFI 5GHz WIFI 

ANT 802.11ax HE40 Full 

5 CSE - 

QP / 

Peak 

 

Left blank 
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Appendix D. Cabinet Radiated Spurious Emission 

Test Engineer : Leo Li and Bigshow Wang 
Temperature : 22.1~23.1°C 

Relative Humidity : 55~60% 

UNII 1 - 5150~5250MHz 

WIFI 802.11a (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 36 

5180MHz 

 5021.32 47.57 -26.43 74 41.75 32.91 9.86 36.95 100 71 P H 

 5107.12 37.65 -16.35 54 31.54 33.07 9.95 36.91 100 71 A H 

* 5180 92.18 - - 86.18 32.84 10.03 36.87 100 71 P H 

* 5180 84.44 - - 78.44 32.84 10.03 36.87 100 71 A H 

            H 

            H 

 5080.6 47.6 -26.4 74 41.62 32.98 9.92 36.92 298 352 P V 

 5092.56 37.65 -16.35 54 31.56 33.06 9.94 36.91 298 352 A V 

* 5180 90.4 - - 84.4 32.84 10.03 36.87 298 352 P V 

* 5180 82.8 - - 76.8 32.84 10.03 36.87 298 352 A V 

            V 

            V 

802.11a 

CH 44 

5220MHz 

 5026.52 47.96 -26.04 74 42.15 32.89 9.87 36.95 100 71 P H 

 5105.56 37.62 -16.38 54 31.5 33.08 9.95 36.91 100 71 A H 

* 5220 94 - - 87.94 32.84 10.07 36.85 100 71 P H 

* 5220 86.34 - - 80.28 32.84 10.07 36.85 100 71 A H 

 5355.84 48.93 -25.07 74 42.84 32.7 10.17 36.78 100 71 P H 

 5453.56 37.82 -16.18 54 31.58 32.71 10.26 36.73 100 71 A H 

 5105.56 48.43 -25.57 74 42.31 33.08 9.95 36.91 314 350 P V 

 5093.08 37.65 -16.35 54 31.56 33.06 9.94 36.91 314 350 A V 

* 5220 91.62 - - 85.56 32.84 10.07 36.85 314 350 P V 

* 5220 84.32 - - 78.26 32.84 10.07 36.85 314 350 A V 

 5413.8 47.55 -26.45 74 41.38 32.7 10.22 36.75 314 350 P V 

 5453.84 37.85 -16.15 54 31.61 32.71 10.26 36.73 314 350 A V 
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802.11a 

CH 48 

5240MHz 

 5075.92 48.86 -25.14 74 42.9 32.96 9.92 36.92 100 71 P H 

 5091.52 37.65 -16.35 54 31.57 33.05 9.94 36.91 100 71 A H 

* 5240 93.84 - - 87.72 32.88 10.08 36.84 100 71 P H 

* 5240 86.05 - - 79.93 32.88 10.08 36.84 100 71 A H 

 5448.24 48.3 -25.7 74 42.09 32.7 10.25 36.74 100 71 P H 

 5452.72 37.81 -16.19 54 31.58 32.71 10.25 36.73 100 71 A H 

 5018.46 47.7 -26.3 74 41.86 32.93 9.86 36.95 311 350 P V 

 5105.04 37.62 -16.38 54 31.5 33.08 9.95 36.91 311 350 A V 

* 5240 91.8 - - 85.68 32.88 10.08 36.84 311 350 P V 

* 5240 84.33 - - 78.21 32.88 10.08 36.84 311 350 A V 

 5412.12 48.65 -25.35 74 42.48 32.7 10.22 36.75 311 350 P V 

 5455.8 37.8 -16.2 54 31.56 32.71 10.26 36.73 311 350 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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UNII 1 5150~5250MHz 

WIFI 802.11a (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 36 

5180MHz 

 10360 44.61 -23.59 68.2 52.4 38.46 14.55 60.8 - - P H 

 10883 47.56 -26.44 74 54.87 38.75 14.82 60.88 - - P H 

 10883 37.51 -16.49 54 44.82 38.75 14.82 60.88 - - A H 

 14491 46.93 -27.07 74 53.11 40.51 16.48 63.17 - - P H 

 14491 36.97 -17.03 54 43.15 40.51 16.48 63.17 - - A H 

 15540 46.08 -27.92 74 53.31 38.12 17.01 62.36 - - P H 

 18000 53.07 -20.93 74 48.27 43.1 18.94 57.24 - - P H 

 18000 43.09 -10.91 54 38.29 43.1 18.94 57.24 - - A H 

            H 

            H 

            H 

            H 

 10360 44.8 -23.4 68.2 52.59 38.46 14.55 60.8 - - P V 

 10795 47.54 -26.46 74 54.67 38.99 14.77 60.89 - - P V 

 10795 37.49 -16.51 54 44.62 38.99 14.77 60.89 - - A V 

 14480 48.74 -25.26 74 54.93 40.52 16.47 63.18 - - P V 

 14480 38.67 -15.33 54 44.86 40.52 16.47 63.18 - - A V 

 15540 46.55 -27.45 74 53.78 38.12 17.01 62.36 - - P V 

 17890 52.46 -21.54 74 49.04 42.06 18.85 57.49 - - P V 

 17890 42.51 -11.49 54 39.09 42.06 18.85 57.49 - - A V 

            V 

            V 

            V 

            V 
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Report No. : FR1N1011D 

 

 

 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 44 

5220MHz 

 10440 44.84 -23.36 68.2 52.66 38.46 14.59 60.87 - - P H 

 10806 47.88 -26.12 74 55.01 38.98 14.78 60.89 - - P H 

 10806 37.95 -16.05 54 45.08 38.98 14.78 60.89 - - A H 

 14480 47.59 -26.41 74 53.78 40.52 16.47 63.18 - - P H 

 14480 37.57 -16.43 54 43.76 40.52 16.47 63.18 - - A H 

 15660 46.6 -27.4 74 53.61 37.82 17.07 61.9 - - P H 

 18000 53.27 -20.73 74 48.47 43.1 18.94 57.24 - - P H 

 18000 43.26 -10.74 54 38.46 43.1 18.94 57.24 - - A H 

            H 

            H 

            H 

            H 

 10440 44.87 -23.33 68.2 52.69 38.46 14.59 60.87 - - P V 

 10883 48.19 -25.81 74 55.5 38.75 14.82 60.88 - - P V 

 10883 38.25 -15.75 54 45.56 38.75 14.82 60.88 - - A V 

 14471 48.52 -25.48 74 54.7 40.53 16.47 63.18 - - P V 

 14471 38.57 -15.43 54 44.75 40.53 16.47 63.18 - - A V 

 15660 45.24 -28.76 74 52.25 37.82 17.07 61.9 - - P V 

 17989 52.38 -21.62 74 47.72 43 18.93 57.27 - - P V 

 17989 42.45 -11.55 54 37.79 43 18.93 57.27 - - A V 

            V 

            V 

            V 

            V 
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 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 48 

5240MHz 

 10480 44.13 -24.07 68.2 52.01 38.42 14.61 60.91 - - P H 

 10883 48.24 -25.76 74 55.55 38.75 14.82 60.88 - - P H 

 10883 38.46 -15.54 54 45.77 38.75 14.82 60.88 - - A H 

 14480 47.17 -26.83 74 53.36 40.52 16.47 63.18 - - P H 

 14480 38.39 -15.61 54 44.58 40.52 16.47 63.18 - - A H 

 15720 44.56 -29.44 74 51.49 37.64 17.1 61.67 - - P H 

 17989 52 -22 74 47.34 43 18.93 57.27 - - P H 

 17989 42.22 -11.78 54 37.56 43 18.93 57.27 - - A H 

            H 

            H 

            H 

            H 

 10480 44.53 -23.67 68.2 52.41 38.42 14.61 60.91 - - P V 

 10828 48.08 -25.92 74 55.25 38.92 14.79 60.88 - - P V 

 10828 38.3 -15.7 54 45.47 38.92 14.79 60.88 - - A V 

 14491 48.33 -25.67 74 54.51 40.51 16.48 63.17 - - P V 

 14491 39.55 -14.45 54 45.73 40.51 16.48 63.17 - - A V 

 15720 45.01 -28.99 74 51.94 37.64 17.1 61.67 - - P V 

 18000 51.73 -22.27 74 46.93 43.1 18.94 57.24 - - P V 

 18000 41.95 -12.05 54 37.15 43.1 18.94 57.24 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

UNII 1 5150~5250MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 44 

5220MHz 

 10440 45.54 -22.66 68.2 53.16 38.46 14.59 60.67 - - P H 

 10938 48.38 -25.62 74 55.88 38.66 14.84 61 - - P H 

 10938 39.59 -14.41 54 47.09 38.66 14.84 61 - - A H 

 14480 47.95 -26.05 74 54.43 40.52 16.47 63.47 - - P H 

 14480 39.16 -14.84 54 45.64 40.52 16.47 63.47 - - A H 

 15660 46.48 -27.52 74 53.28 37.82 17.07 61.69 - - P H 

 17912 52.03 -21.97 74 48.15 42.31 18.86 57.29 - - P H 

 17912 43.24 -10.76 54 39.36 42.31 18.86 57.29 - - A H 

            H 

            H 

            H 

            H 

 10440 44.22 -23.98 68.2 51.84 38.46 14.59 60.67 - - P V 

 10949 48.48 -25.52 74 55.99 38.65 14.85 61.01 - - P V 

 10949 39.69 -14.31 54 47.2 38.65 14.85 61.01 - - A V 

 14480 47.9 -26.1 74 54.38 40.52 16.47 63.47 - - P V 

 14480 39.11 -14.89 54 45.59 40.52 16.47 63.47 - - A V 

 15660 45.67 -28.33 74 52.47 37.82 17.07 61.69 - - P V 

 17989 52.79 -21.21 74 48.04 43 18.93 57.18 - - P V 

 17989 44 -10 54 39.25 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

UNII 1 5150~5250MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 46 

5230MHz 

 10460 44.35 -23.85 68.2 52 38.44 14.6 60.69 - - P H 

 10883 48.83 -25.17 74 56.23 38.75 14.82 60.97 - - P H 

 10883 40.04 -13.96 54 47.44 38.75 14.82 60.97 - - A H 

 14480 48.67 -25.33 74 55.15 40.52 16.47 63.47 - - P H 

 14480 39.88 -14.12 54 46.36 40.52 16.47 63.47 - - A H 

 15690 45.33 -28.67 74 52.04 37.73 17.09 61.53 - - P H 

 18000 52.97 -21.03 74 48.1 43.1 18.94 57.17 - - P H 

 18000 44.18 -9.82 54 39.31 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10460 45.22 -22.98 68.2 52.87 38.44 14.6 60.69 - - P V 

 10927 47.97 -26.03 74 55.45 38.67 14.84 60.99 - - P V 

 10927 39.18 -14.82 54 46.66 38.67 14.84 60.99 - - A V 

 14491 48.19 -25.81 74 54.68 40.51 16.48 63.48 - - P V 

 14491 39.4 -14.6 54 45.89 40.51 16.48 63.48 - - A V 

 15690 45.32 -28.68 74 52.03 37.73 17.09 61.53 - - P V 

 18000 52.71 -21.29 74 47.84 43.1 18.94 57.17 - - P V 

 18000 43.92 -10.08 54 39.05 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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 FCC RADIO TEST REPORT 

 

Report No. : FR1N1011D 

 

 

 

UNII 1 5150~5250MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 42 

5210MHz 

 10420 44.23 -23.97 68.2 51.82 38.48 14.58 60.65 - - P H 

 10938 48.38 -25.62 74 55.88 38.66 14.84 61 - - P H 

 10938 39.59 -14.41 54 47.09 38.66 14.84 61 - - A H 

 14480 47.95 -26.05 74 54.43 40.52 16.47 63.47 - - P H 

 14480 39.16 -14.84 54 45.64 40.52 16.47 63.47 - - A H 

 15630 45.17 -28.83 74 52.05 37.91 17.06 61.85 - - P H 

 17912 52.03 -21.97 74 48.15 42.31 18.86 57.29 - - P H 

 17912 43.24 -10.76 54 39.36 42.31 18.86 57.29 - - A H 

            H 

            H 

            H 

            H 

 10420 44.83 -23.37 68.2 52.42 38.48 14.58 60.65 - - P V 

 10949 48.48 -25.52 74 55.99 38.65 14.85 61.01 - - P V 

 10949 39.69 -14.31 54 47.2 38.65 14.85 61.01 - - A V 

 14480 47.9 -26.1 74 54.38 40.52 16.47 63.47 - - P V 

 14480 39.11 -14.89 54 45.59 40.52 16.47 63.47 - - A V 

 15630 45.63 -28.37 74 52.51 37.91 17.06 61.85 - - P V 

 17989 52.79 -21.21 74 48.04 43 18.93 57.18 - - P V 

 17989 44 -10 54 39.25 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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Report No. : FR1N1011D 

 

 

 

UNII 1 5150~5250MHz 

WIFI 802.11ax HE160 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE160 Full 

CH 50 

5250MHz 

 10500 44.63 -23.57 68.2 52.34 38.4 14.62 60.73 - - P H 

 10883 48.83 -25.17 74 56.23 38.75 14.82 60.97 - - P H 

 10883 40.04 -13.96 54 47.44 38.75 14.82 60.97 - - A H 

 14480 48.67 -25.33 74 55.15 40.52 16.47 63.47 - - P H 

 14480 39.88 -14.12 54 46.36 40.52 16.47 63.47 - - A H 

 15750 44.72 -29.28 74 51.26 37.55 17.12 61.21 - - P H 

 18000 52.97 -21.03 74 48.1 43.1 18.94 57.17 - - P H 

 18000 44.18 -9.82 54 39.31 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10500 44.94 -23.26 68.2 52.65 38.4 14.62 60.73 - - P V 

 10927 47.97 -26.03 74 55.45 38.67 14.84 60.99 - - P V 

 10927 39.18 -14.82 54 46.66 38.67 14.84 60.99 - - A V 

 14491 48.19 -25.81 74 54.68 40.51 16.48 63.48 - - P V 

 14491 39.4 -14.6 54 45.89 40.51 16.48 63.48 - - A V 

 15750 45.55 -28.45 74 52.09 37.55 17.12 61.21 - - P V 

 18000 52.71 -21.29 74 47.84 43.1 18.94 57.17 - - P V 

 18000 43.92 -10.08 54 39.05 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2A - 5250~5350MHz 

WIFI 802.11a (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 52 

5260MHz 

 5109.14 47.89 -26.11 74 41.79 33.06 9.95 36.91 100 71 P H 

 5092.14 37.62 -16.38 54 31.54 33.05 9.94 36.91 100 71 A H 

* 5260 94.69 - - 88.52 32.9 10.1 36.83 100 71 P H 

* 5260 86.26 - - 80.09 32.9 10.1 36.83 100 71 A H 

 5407.92 48.02 -25.98 74 41.86 32.7 10.22 36.76 100 71 P H 

 5453.76 37.84 -16.16 54 31.6 32.71 10.26 36.73 100 71 A H 

 5112.2 47.61 -26.39 74 41.5 33.05 9.96 36.9 309 349 P V 

 5092.48 37.64 -16.36 54 31.56 33.05 9.94 36.91 309 349 A V 

* 5260 91.65 - - 85.48 32.9 10.1 36.83 309 349 P V 

* 5260 84.47 - - 78.3 32.9 10.1 36.83 309 349 A V 

 5358.96 48.16 -25.84 74 42.06 32.7 10.18 36.78 309 349 P V 

 5454.48 37.79 -16.21 54 31.55 32.71 10.26 36.73 309 349 A V 

802.11a 

CH 60 

5300MHz 

 5073.78 47.61 -26.39 74 41.67 32.94 9.92 36.92 100 71 P H 

 5105.74 37.6 -16.4 54 31.48 33.08 9.95 36.91 100 71 A H 

* 5300 93.88 - - 87.66 32.9 10.13 36.81 100 71 P H 

* 5300 86.67 - - 80.45 32.9 10.13 36.81 100 71 A H 

 5408.88 47.56 -26.44 74 41.4 32.7 10.22 36.76 100 71 P H 

 5454.72 37.81 -16.19 54 31.57 32.71 10.26 36.73 100 71 A H 

 5014.28 47.49 -26.51 74 41.65 32.94 9.85 36.95 305 349 P V 

 5106.08 37.64 -16.36 54 31.52 33.08 9.95 36.91 305 349 A V 

* 5300 91.8 - - 85.58 32.9 10.13 36.81 305 349 P V 

* 5300 84 - - 77.78 32.9 10.13 36.81 305 349 A V 

 5455.2 48.19 -25.81 74 41.95 32.71 10.26 36.73 305 349 P V 

 5457.36 37.81 -16.19 54 31.57 32.71 10.26 36.73 305 349 A V 
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802.11a 

CH 64 

5320MHz 

* 5320 94.32 - - 88.15 32.82 10.15 36.8 100 70 P H 

* 5320 86.62 - - 80.45 32.82 10.15 36.8 100 70 A H 

 5396.8 48.21 -25.79 74 42.06 32.7 10.21 36.76 100 70 P H 

 5350.88 38.29 -15.71 54 32.2 32.7 10.17 36.78 100 70 A H 

            H 

            H 

* 5320 91.53 - - 85.36 32.82 10.15 36.8 318 349 P V 

* 5320 84.32 - - 78.15 32.82 10.15 36.8 318 349 A V 

 5415.2 47.59 -26.41 74 41.42 32.7 10.22 36.75 318 349 P V 

 5350.4 37.91 -16.09 54 31.82 32.7 10.17 36.78 318 349 A V 

            V 

            V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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UNII 2A 5250~5350MHz 

WIFI 802.11a (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 52 

5260MHz 

 10520 44.23 -23.97 68.2 51.86 38.48 14.63 60.74 - - P H 

 10938 47.89 -26.11 74 55.39 38.66 14.84 61 - - P H 

 10938 39.1 -14.9 54 46.6 38.66 14.84 61 - - A H 

 14491 47.57 -26.43 74 54.06 40.51 16.48 63.48 - - P H 

 14491 38.78 -15.22 54 45.27 40.51 16.48 63.48 - - A H 

 15780 44.79 -29.21 74 51.24 37.46 17.14 61.05 - - P H 

 18000 52.23 -21.77 74 47.36 43.1 18.94 57.17 - - P H 

 18000 43.44 -10.56 54 38.57 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10520 44.48 -23.72 68.2 52.11 38.48 14.63 60.74 - - P V 

 12577 48.15 -25.85 74 55.42 38.78 15.63 61.68 - - P V 

 12577 39.36 -14.64 54 46.63 38.78 15.63 61.68 - - A V 

 14491 47.68 -26.32 74 54.17 40.51 16.48 63.48 - - P V 

 14491 38.89 -15.11 54 45.38 40.51 16.48 63.48 - - A V 

 15780 44.99 -29.01 74 51.44 37.46 17.14 61.05 - - P V 

 17989 52.74 -21.26 74 47.99 43 18.93 57.18 - - P V 

 17989 43.95 -10.05 54 39.2 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 
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WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

i802.11a 

CH 60 

5300MHz 

 10600 44.91 -29.09 74 52.23 38.8 14.67 60.79 - - P H 

 11730 47.57 -26.43 74 54.88 38.47 15.24 61.02 - - P H 

 11730 38.78 -15.22 54 46.09 38.47 15.24 61.02 - - A H 

 14480 49.1 -24.9 74 55.58 40.52 16.47 63.47 - - P H 

 14480 40.31 -13.69 54 46.79 40.52 16.47 63.47 - - A H 

 15900 44.19 -29.81 74 49.81 37.6 17.19 60.41 - - P H 

 18000 52.29 -21.71 74 47.42 43.1 18.94 57.17 - - P H 

 18000 43.5 -10.5 54 38.63 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10600 44.9 -29.1 74 52.22 38.8 14.67 60.79 - - P V 

 12621 47.64 -26.36 74 54.83 38.84 15.64 61.67 - - P V 

 12621 38.85 -15.15 54 46.04 38.84 15.64 61.67 - - A V 

 14480 48.52 -25.48 74 55 40.52 16.47 63.47 - - P V 

 14480 39.73 -14.27 54 46.21 40.52 16.47 63.47 - - A V 

 15900 44.72 -29.28 74 50.34 37.6 17.19 60.41 - - P V 

 18000 51.89 -22.11 74 47.02 43.1 18.94 57.17 - - P V 

 18000 43.1 -10.9 54 38.23 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 
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WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 64 

5320MHz 

 10640 45.18 -28.82 74 52.51 38.8 14.69 60.82 - - P H 

 10982 47.82 -26.18 74 55.36 38.62 14.87 61.03 - - P H 

 10982 39.03 -14.97 54 46.57 38.62 14.87 61.03 - - A H 

 14491 48.09 -25.91 74 54.58 40.51 16.48 63.48 - - P H 

 14491 39.3 -14.7 54 45.79 40.51 16.48 63.48 - - A H 

 15960 46.28 -27.72 74 51.48 37.66 17.23 60.09 - - P H 

 18000 52.19 -21.81 74 47.32 43.1 18.94 57.17 - - P H 

 18000 43.4 -10.6 54 38.53 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10640 46.26 -27.74 74 53.59 38.8 14.69 60.82 - - P V 

 12456 47.54 -26.46 74 54.91 38.7 15.58 61.65 - - P V 

 12456 38.75 -15.25 54 46.12 38.7 15.58 61.65 - - A V 

 14491 48.54 -25.46 74 55.03 40.51 16.48 63.48 - - P V 

 14491 39.75 -14.25 54 46.24 40.51 16.48 63.48 - - A V 

 15960 44.86 -29.14 74 50.06 37.66 17.23 60.09 - - P V 

 18000 51.86 -22.14 74 46.99 43.1 18.94 57.17 - - P V 

 18000 43.07 -10.93 54 38.2 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2A 5250~5350MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 60 

5300MHz 

 10600 44.58 -29.42 74 51.9 38.8 14.67 60.79 - - P H 

 11730 47.95 -26.05 74 55.26 38.47 15.24 61.02 - - P H 

 11730 39.16 -14.84 54 46.47 38.47 15.24 61.02 - - A H 

 14480 47.31 -26.69 74 53.79 40.52 16.47 63.47 - - P H 

 14480 38.52 -15.48 54 45 40.52 16.47 63.47 - - A H 

 15900 45.14 -28.86 74 50.76 37.6 17.19 60.41 - - P H 

 18000 52.16 -21.84 74 47.29 43.1 18.94 57.17 - - P H 

 18000 43.37 -10.63 54 38.5 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10600 45.2 -28.8 74 52.52 38.8 14.67 60.79 - - P V 

 11785 48.17 -25.83 74 55.57 38.42 15.27 61.09 - - P V 

 11785 39.38 -14.62 54 46.78 38.42 15.27 61.09 - - A V 

 14491 48.16 -25.84 74 54.65 40.51 16.48 63.48 - - P V 

 14491 39.37 -14.63 54 45.86 40.51 16.48 63.48 - - A V 

 15900 45.6 -28.4 74 51.22 37.6 17.19 60.41 - - P V 

 17989 52.25 -21.75 74 47.5 43 18.93 57.18 - - P V 

 17989 43.46 -10.54 54 38.71 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2A 5250~5350MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 54 

5270MHz 

 10540 43.8 -24.4 68.2 51.35 38.56 14.64 60.75 - - P H 

 11730 47.57 -26.43 74 54.88 38.47 15.24 61.02 - - P H 

 11730 38.78 -15.22 54 46.09 38.47 15.24 61.02 - - A H 

 14480 49.1 -24.9 74 55.58 40.52 16.47 63.47 - - P H 

 14480 40.31 -13.69 54 46.79 40.52 16.47 63.47 - - A H 

 15810 44.67 -29.33 74 50.99 37.42 17.15 60.89 - - P H 

 18000 52.29 -21.71 74 47.42 43.1 18.94 57.17 - - P H 

 18000 43.5 -10.5 54 38.63 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10540 43.37 -24.83 68.2 50.92 38.56 14.64 60.75 - - P V 

 12621 47.64 -26.36 74 54.83 38.84 15.64 61.67 - - P V 

 12621 38.85 -15.15 54 46.04 38.84 15.64 61.67 - - A V 

 14480 48.52 -25.48 74 55 40.52 16.47 63.47 - - P V 

 14480 39.73 -14.27 54 46.21 40.52 16.47 63.47 - - A V 

 15810 43.99 -30.01 74 50.31 37.42 17.15 60.89 - - P V 

 18000 51.89 -22.11 74 47.02 43.1 18.94 57.17 - - P V 

 18000 43.1 -10.9 54 38.23 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2A 5250~5350MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 58 

5290MHz 

 10580 44.56 -23.64 68.2 51.96 38.72 14.66 60.78 - - P H 

 11730 47.95 -26.05 74 55.26 38.47 15.24 61.02 - - P H 

 11730 39.16 -14.84 54 46.47 38.47 15.24 61.02 - - A H 

 14480 47.31 -26.69 74 53.79 40.52 16.47 63.47 - - P H 

 14480 38.52 -15.48 54 45 40.52 16.47 63.47 - - A H 

 15870 44.09 -29.91 74 49.94 37.54 17.18 60.57 - - P H 

 18000 52.16 -21.84 74 47.29 43.1 18.94 57.17 - - P H 

 18000 43.37 -10.63 54 38.5 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 10580 45.27 -22.93 68.2 52.67 38.72 14.66 60.78 - - P V 

 11785 48.17 -25.83 74 55.57 38.42 15.27 61.09 - - P V 

 11785 39.38 -14.62 54 46.78 38.42 15.27 61.09 - - A V 

 14491 48.16 -25.84 74 54.65 40.51 16.48 63.48 - - P V 

 14491 39.37 -14.63 54 45.86 40.51 16.48 63.48 - - A V 

 15870 44.61 -29.39 74 50.46 37.54 17.18 60.57 - - P V 

 17989 52.25 -21.75 74 47.5 43 18.93 57.18 - - P V 

 17989 43.46 -10.54 54 38.71 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11a (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 100 

5500MHz 

 5418.96 48.41 -25.59 74 42.23 32.7 10.23 36.75 100 71 P H 

 5461.52 47.46 -20.74 68.2 41.21 32.72 10.26 36.73 100 71 P H 

 5452.72 37.83 -16.17 54 31.6 32.71 10.25 36.73 100 71 A H 

* 5500 93.96 - - 87.57 32.8 10.3 36.71 100 71 P H 

* 5500 86.13 - - 79.74 32.8 10.3 36.71 100 71 A H 

            H 

 5357.36 48.77 -25.23 74 42.67 32.7 10.18 36.78 370 223 P V 

 5461.2 48.18 -20.02 68.2 41.93 32.72 10.26 36.73 370 223 P V 

 5452.4 37.83 -16.17 54 31.61 32.7 10.25 36.73 370 223 A V 

* 5500 89.63 - - 83.24 32.8 10.3 36.71 370 223 P V 

* 5500 82.14 - - 75.75 32.8 10.3 36.71 370 223 A V 

            V 

802.11a 

CH 116 

5580MHz 

 5425.36 48.51 -25.49 74 42.33 32.7 10.23 36.75 100 71 P H 

 5463.76 49.61 -18.59 68.2 43.35 32.73 10.26 36.73 100 71 P H 

 5453.2 37.75 -16.25 54 31.51 32.71 10.26 36.73 100 71 A H 

* 5580 94.01 - - 87.5 32.92 10.36 36.77 100 71 P H 

* 5580 86.71 - - 80.2 32.92 10.36 36.77 100 71 A H 

 5738.225 48.8 -19.4 68.2 41.82 33.33 10.53 36.88 100 71 P H 

 5458.72 48.71 -25.29 74 42.46 32.72 10.26 36.73 398 222 P V 

 5469.76 49.18 -19.02 68.2 42.9 32.74 10.27 36.73 398 222 P V 

 5452.48 37.78 -16.22 54 31.56 32.7 10.25 36.73 398 222 A V 

* 5580 88.57 - - 82.06 32.92 10.36 36.77 398 222 P V 

* 5580 81.09 - - 74.58 32.92 10.36 36.77 398 222 A V 

 5734.445 48.83 -19.37 68.2 41.87 33.31 10.53 36.88 398 222 P V 
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802.11a 

CH 140 

5700MHz 

* 5700 97.9 - - 91.16 33.1 10.49 36.85 100 67 P H 

* 5700 89.94 - - 83.2 33.1 10.49 36.85 100 67 A H 

 5725.96 53.06 -15.14 68.2 46.15 33.26 10.52 36.87 100 67 P H 

            H 

            H 

            H 

* 5700 90.62 - - 83.88 33.1 10.49 36.85 375 100 P V 

* 5700 83.27 - - 76.53 33.1 10.49 36.85 375 100 A V 

 5762.76 49.15 -19.05 68.2 42.01 33.48 10.56 36.9 375 100 P V 

            V 

            V 

            V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11a (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 100 

5500MHz 

 11000 46.62 -27.38 74 54.18 38.6 14.88 61.04 - - P H 

 12621 47.63 -26.37 74 54.82 38.84 15.64 61.67 - - P H 

 12621 38.84 -15.16 54 46.03 38.84 15.64 61.67 - - A H 

 14480 48.54 -25.46 74 55.02 40.52 16.47 63.47 - - P H 

 14480 39.75 -14.25 54 46.23 40.52 16.47 63.47 - - A H 

 16500 47.28 -20.92 68.2 49.93 38.6 17.68 58.93 - - P H 

 17989 52.23 -21.77 74 47.48 43 18.93 57.18 - - P H 

 17989 43.44 -10.56 54 38.69 43 18.93 57.18 - - A H 

            H 

            H 

            H 

            H 

 11000 47.49 -26.51 74 55.05 38.6 14.88 61.04 - - P V 

 11785 48.27 -25.73 74 55.67 38.42 15.27 61.09 - - P V 

 11785 39.48 -14.52 54 46.88 38.42 15.27 61.09 - - A V 

 14491 47.33 -26.67 74 53.82 40.51 16.48 63.48 - - P V 

 14491 38.54 -15.46 54 45.03 40.51 16.48 63.48 - - A V 

 16500 46.9 -21.3 68.2 49.55 38.6 17.68 58.93 - - P V 

 18000 52.42 -21.58 74 47.55 43.1 18.94 57.17 - - P V 

 18000 43.63 -10.37 54 38.76 43.1 18.94 57.17 - - A V 

            V 

            V 

            V 

            V 
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WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 116 

5580MHz 

 11160 45.08 -28.92 74 52.35 38.72 14.96 60.95 - - P H 

 11928 48.06 -25.94 74 55.38 38.6 15.34 61.26 - - P H 

 11928 39.27 -14.73 54 46.59 38.6 15.34 61.26 - - A H 

 14491 47.73 -26.27 74 54.22 40.51 16.48 63.48 - - P H 

 14491 38.94 -15.06 54 45.43 40.51 16.48 63.48 - - A H 

 16740 46.68 -21.52 68.2 49.37 38.24 17.88 58.81 - - P H 

 17989 52.92 -21.08 74 48.17 43 18.93 57.18 - - P H 

 17989 44.13 -9.87 54 39.38 43 18.93 57.18 - - A H 

            H 

            H 

            H 

            H 

 11160 45.35 -28.65 74 52.62 38.72 14.96 60.95 - - P V 

 12566 47.91 -26.09 74 55.2 38.77 15.62 61.68 - - P V 

 12566 39.12 -14.88 54 46.41 38.77 15.62 61.68 - - A V 

 14480 48.25 -25.75 74 54.73 40.52 16.47 63.47 - - P V 

 14480 39.46 -14.54 54 45.94 40.52 16.47 63.47 - - A V 

 16740 47.03 -21.17 68.2 49.72 38.24 17.88 58.81 - - P V 

 17978 51.83 -22.17 74 47.2 42.9 18.93 57.2 - - P V 

 17978 43.04 -10.96 54 38.41 42.9 18.93 57.2 - - A V 

            V 

            V 

            V 

            V 
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WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 140 

5700MHz 

 11400 45.06 -28.94 74 51.69 39.1 15.08 60.81 - - P H 

 11796 48.99 -25.01 74 56.41 38.4 15.28 61.1 - - P H 

 11796 40.2 -13.8 54 47.62 38.4 15.28 61.1 - - A H 

 14480 48.75 -25.25 74 55.23 40.52 16.47 63.47 - - P H 

 14480 39.96 -14.04 54 46.44 40.52 16.47 63.47 - - A H 

 17100 45.96 -22.24 68.2 48.39 37.9 18.18 58.51 - - P H 

 18000 52.68 -21.32 74 47.81 43.1 18.94 57.17 - - P H 

 18000 43.89 -10.11 54 39.02 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 11400 45.2 -28.8 74 51.83 39.1 15.08 60.81 - - P V 

 12555 47.28 -26.72 74 54.59 38.76 15.61 61.68 - - P V 

 12555 38.49 -15.51 54 45.8 38.76 15.61 61.68 - - A V 

 14491 48.25 -25.75 74 54.74 40.51 16.48 63.48 - - P V 

 14491 39.46 -14.54 54 45.95 40.51 16.48 63.48 - - A V 

 17100 46 -22.2 68.2 48.43 37.9 18.18 58.51 - - P V 

 17989 52.12 -21.88 74 47.37 43 18.93 57.18 - - P V 

 17989 43.33 -10.67 54 38.58 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C - 5470~5725MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 116 

5580MHz 

 11160 44.49 -29.51 74 51.76 38.72 14.96 60.95 - - P H 

 11785 48.14 -25.86 74 55.54 38.42 15.27 61.09 - - P H 

 11785 39.35 -14.65 54 46.75 38.42 15.27 61.09 - - A H 

 14491 47.86 -26.14 74 54.35 40.51 16.48 63.48 - - P H 

 14491 39.07 -14.93 54 45.56 40.51 16.48 63.48 - - A H 

 16740 46.2 -22 68.2 48.89 38.24 17.88 58.81 - - P H 

 17978 52.94 -21.06 74 48.31 42.9 18.93 57.2 - - P H 

 17978 44.15 -9.85 54 39.52 42.9 18.93 57.2 - - A H 

            H 

            H 

            H 

            H 

 11160 45.25 -28.75 74 52.52 38.72 14.96 60.95 - - P V 

 12566 47.62 -26.38 74 54.91 38.77 15.62 61.68 - - P V 

 12566 38.83 -15.17 54 46.12 38.77 15.62 61.68 - - A V 

 14480 48.23 -25.77 74 54.71 40.52 16.47 63.47 - - P V 

 14480 39.44 -14.56 54 45.92 40.52 16.47 63.47 - - A V 

 16740 46.31 -21.89 68.2 49 38.24 17.88 58.81 - - P V 

 17978 52.46 -21.54 74 47.83 42.9 18.93 57.2 - - P V 

 17978 43.67 -10.33 54 39.04 42.9 18.93 57.2 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C 5470~5725MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 110 

5550MHz 

 11100 45.34 -28.66 74 52.79 38.6 14.93 60.98 - - P H 

 11928 48.06 -25.94 74 55.38 38.6 15.34 61.26 - - P H 

 11928 39.27 -14.73 54 46.59 38.6 15.34 61.26 - - A H 

 14491 47.73 -26.27 74 54.22 40.51 16.48 63.48 - - P H 

 14491 38.94 -15.06 54 45.43 40.51 16.48 63.48 - - A H 

 16650 45.62 -22.58 68.2 48.32 38.35 17.8 58.85 - - P H 

 17989 52.92 -21.08 74 48.17 43 18.93 57.18 - - P H 

 17989 44.13 -9.87 54 39.38 43 18.93 57.18 - - A H 

            H 

            H 

            H 

            H 

 11100 45.36 -28.64 74 52.81 38.6 14.93 60.98 - - P V 

 12566 47.91 -26.09 74 55.2 38.77 15.62 61.68 - - P V 

 12566 39.12 -14.88 54 46.41 38.77 15.62 61.68 - - A V 

 14480 48.25 -25.75 74 54.73 40.52 16.47 63.47 - - P V 

 14480 39.46 -14.54 54 45.94 40.52 16.47 63.47 - - A V 

 16650 46.23 -21.97 68.2 48.93 38.35 17.8 58.85 - - P V 

 17978 51.83 -22.17 74 47.2 42.9 18.93 57.2 - - P V 

 17978 43.04 -10.96 54 38.41 42.9 18.93 57.2 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C 5470~5725MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 122 

5610MHz 

 11220 45.44 -28.56 74 52.54 38.82 14.99 60.91 - - P H 

 11785 48.14 -25.86 74 55.54 38.42 15.27 61.09 - - P H 

 11785 39.35 -14.65 54 46.75 38.42 15.27 61.09 - - A H 

 14491 47.86 -26.14 74 54.35 40.51 16.48 63.48 - - P H 

 14491 39.07 -14.93 54 45.56 40.51 16.48 63.48 - - A H 

 16830 46.43 -21.77 68.2 49.29 37.94 17.96 58.76 - - P H 

 17978 52.94 -21.06 74 48.31 42.9 18.93 57.2 - - P H 

 17978 44.15 -9.85 54 39.52 42.9 18.93 57.2 - - A H 

            H 

            H 

            H 

            H 

 11220 46.14 -27.86 74 53.24 38.82 14.99 60.91 - - P V 

 12566 47.62 -26.38 74 54.91 38.77 15.62 61.68 - - P V 

 12566 38.83 -15.17 54 46.12 38.77 15.62 61.68 - - A V 

 14480 48.23 -25.77 74 54.71 40.52 16.47 63.47 - - P V 

 14480 39.44 -14.56 54 45.92 40.52 16.47 63.47 - - A V 

 16830 46.39 -21.81 68.2 49.25 37.94 17.96 58.76 - - P V 

 17978 52.46 -21.54 74 47.83 42.9 18.93 57.2 - - P V 

 17978 43.67 -10.33 54 39.04 42.9 18.93 57.2 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C 5470~5725MHz 

WIFI 802.11ax HE160 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE160 Full 

CH 114 

5570MHz 

 11140 45.73 -28.27 74 53.06 38.68 14.95 60.96 - - P H 

 12500 47.95 -26.05 74 55.34 38.7 15.59 61.68 - - P H 

 12500 39.16 -14.84 54 46.55 38.7 15.59 61.68 - - A H 

 14480 47.31 -26.69 74 53.79 40.52 16.47 63.47 - - P H 

 14480 38.52 -15.48 54 45 40.52 16.47 63.47 - - A H 

 16710 46.75 -21.45 68.2 49.37 38.36 17.85 58.83 - - P H 

 18000 52.16 -21.84 74 47.29 43.1 18.94 57.17 - - P H 

 18000 43.37 -10.63 54 38.5 43.1 18.94 57.17 - - A H 

            H 

            H 

            H 

            H 

 11140 45.97 -28.03 74 53.3 38.68 14.95 60.96 - - P V 

 11785 48.17 -25.83 74 55.57 38.42 15.27 61.09 - - P V 

 11785 39.38 -14.62 54 46.78 38.42 15.27 61.09 - - A V 

 14491 48.16 -25.84 74 54.65 40.51 16.48 63.48 - - P V 

 14491 39.37 -14.63 54 45.86 40.51 16.48 63.48 - - A V 

 16710 46.74 -21.46 68.2 49.36 38.36 17.85 58.83 - - P V 

 17989 52.25 -21.75 74 47.5 43 18.93 57.18 - - P V 

 17989 43.46 -10.54 54 38.71 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 
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UNII 2C - Straddle Channel 

WIFI 802.11a (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 144 

5720MHz 

 5368.33 49.02 -24.98 74 42.92 32.7 10.18 36.78 100 65 P H 

 5462.32 47.07 -21.13 68.2 40.82 32.72 10.26 36.73 100 65 P H 

 5451.79 37.81 -16.19 54 31.59 32.7 10.25 36.73 100 65 A H 

* 5720 97.02 - - 90.16 33.22 10.51 36.87 100 65 P H 

* 5720 89.94 - - 83.08 33.22 10.51 36.87 100 65 A H 

 5930.75 49.81 -18.39 68.2 42.14 34 10.69 37.02 100 65 P H 

 5403.04 48.27 -25.73 74 42.12 32.7 10.21 36.76 267 359 P V 

 5469.34 47.92 -20.28 68.2 41.64 32.74 10.27 36.73 267 359 P V 

 5452.18 37.7 -16.3 54 31.48 32.7 10.25 36.73 267 359 A V 

* 5720 91.54 - - 84.68 33.22 10.51 36.87 267 359 P V 

* 5720 84.69 - - 77.83 33.22 10.51 36.87 267 359 A V 

 5932.75 49.91 -18.29 68.2 42.24 34 10.69 37.02 267 359 P V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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UNII 2C - Straddle Channel 

WIFI 802.11a (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.     Line Level Factor Loss Factor Pos Pos Avg.  

5+4  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 144 

5720MHz 

 11440 44.57 -29.43 74 51.27 38.98 15.1 60.78 - - P H 

 12621 47.2 -26.8 74 54.39 38.84 15.64 61.67 - - P H 

 12621 38.41 -15.59 54 45.6 38.84 15.64 61.67 - - A H 

 14480 49.1 -24.9 74 55.58 40.52 16.47 63.47 - - P H 

 14480 40.31 -13.69 54 46.79 40.52 16.47 63.47 - - A H 

 17160 46.33 -21.87 68.2 48.61 37.9 18.23 58.41 - - P H 

 17989 51.93 -22.07 74 47.18 43 18.93 57.18 - - P H 

 17989 43.14 -10.86 54 38.39 43 18.93 57.18 - - A H 

            H 

            H 

            H 

            H 

 11440 45.41 -28.59 74 52.11 38.98 15.1 60.78 - - P V 

 12412 47.76 -26.24 74 55.12 38.7 15.56 61.62 - - P V 

 12412 38.97 -15.03 54 46.33 38.7 15.56 61.62 - - A V 

 14491 47.86 -26.14 74 54.35 40.51 16.48 63.48 - - P V 

 14491 39.07 -14.93 54 45.56 40.51 16.48 63.48 - - A V 

 17160 47.28 -20.92 68.2 49.56 37.9 18.23 58.41 - - P V 

 17989 52.6 -21.4 74 47.85 43 18.93 57.18 - - P V 

 17989 43.81 -10.19 54 39.06 43 18.93 57.18 - - A V 

            V 

            V 

            V 

            V 

Remark 

1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise 

floor only. 

4. The emission level close to 18GHz is checked that the average emission level is noise floor only. 

  




